Canadian-labelled supply – Health Canada approved English and French vial and carton labels for EVUSHELD



Prtixagevimab™ DIN 02526271

Injection

150 mg / 1.5 mL (100 mg / mL)

For Intramuscular Use.

MUST ADMINISTER WITH CILGAVIMAB

Read Product Monograph before use at www.astrazeneca.ca

Store: 2 to 8°C.

Preservative Free.

Sterile. Single-use only.

Discard unused portion.

AstraZeneca

LOT EXP

Vial label - cilgavimab



Prcilgavimab ™ DIN 02526271

Injection

150 mg / 1.5 mL (100 mg / mL)

For Intramuscular Use.

MUST ADMINISTER WITH TIXAGEVIMAB

Read Product Monograph before use at www.astrazeneca.ca

Store: 2 to 8°C.

Preservative Free.

Sterile. Single-use only.

Discard unused portion.

AstraZeneca

LOT

EXP

Canadian-labelled supply

Carton label (front)



Prod. No XXXX DIN 02526271

PrEVUSHELD^{TM/MC}

tixagevimab and cilgavimab injection

1 vial tixagevimab 150 mg / 1.5 mL (100 mg / mL) co-packaged with 1 vial cilgavimab 150 mg / 1.5 mL (100 mg / mL)

For Intramuscular Use

Sterile. Single-use only. Discard unused portion.

ATTENTION HEALTHCARE PROVIDER: EACH VIAL MUST BE ADMINISTERED SEPARATELY BY INTRAMUSCULAR INJECTION

For current Product Monograph use your mobile device to scan the QR code or visit www.astrazeneca.ca.

Canadian-labelled supply

Carton label (back)



EVUSHELD™ is a trademark of AstraZeneca UK Ltd., used under license by AstraZeneca Canada Inc. The AstraZeneca bgo is a registered trademark of AstraZeneca AB, used under license by AstraZeneca Canada Inc. EVUSHELD^{NC} est une marque de commerce par l'AstraZeneca UK Ltd., ufilisée sous licence par straZeneca Canada Inc., Le logo d'AstraZeneca ist une marque déposée d'AstraZeneca AB, dilisée sous licence par AstraZeneca Canada Inc DAStraZeneca 2022

GT(N 000000000000000000000000000000000000	
LOT 00000000 BERNARD BARCOLE BARCOLE	\times
N 000000000000000000000000000000000000	

Contains: L-histidine, L-histidine hydrochloride monohydrate, polysorbate 80, sucrose and water for injection. Preservative free.

Dosage and Administration: See Product

Monograph at www.astrazeneca.ca.

Store: Refrigerated at 2 to 8 °C. Do NOT freeze or shake. Keep vials in original carton to protect from light.

Contenu: L-histidine, chlorhydrate de L-histidine monohydraté, polysorbate 80, saccharose et eau pour injection. Sans agent de conservation.

Posologie et administration : Voir la monographie au www.astrazeneca.ca.

Conservation: Réfrigérer entre 2 et 8 °C.

NE PAS congeler ni agiter. Conserver les
fioles dans la boîte d'origine pour protéger le
médicament de la lumière.

AstraZeneca

50XXXX

Concerns / Questions: 1-800-668-6000

AstraZeneca Canada Inc.
Mississauga, Ontario, L4Y 1M4
EVUSHELD™ is a trademark of
AstraZeneca UK Ltd., used under
license by AstraZeneca Canada
Inc. The AstraZeneca logo is a
registered
trademark of AstraZeneca AB,
used under license by

used under license by AstraZeneca Canada Inc. © AstraZeneca 2022

GTIN LOT EXP SN

Contains: L-histidine, L-histidine hydrochloride monohydrate, polysorbate 80, sucrose and water for injection. Preservative free

Dosage and Administration:

See Product Monograph at www.astrazeneca.ca.

Store: Refrigerated at 2 to 8°C. Do NOT freeze or shake. Keep vials in original carton to protect from light.

AstraZeneca